To all EU customers!
We are not charging VAT on your orders. Shipping costs include delivery to your door, but excludes customs and local VAT.
For more information, please call us at +442071837505
Artikel vergleichen

Sie haben keine Artikel auf der Vergleichsliste.

DE
Kategorien

Warenkorb

0 item 0,00 €

My Cart -

0 item

Dagu Multi-Chassis - 4WD Kit (Basic)


Verfügbarkeit: Available to Backorder

30,11 €

Artikelnummer:

DAGU-DG012BV

Schneller Überblick

This is the Multi-Chassis Basic 4WD Kit, an easy to assemble and use robot chassis platform. The Multi-Chassis kit provides you with everything you need to give your robot a fast four wheel drive platform with plenty of room for expansion to add various sensors and controllers. All you need to do is supply is a basic motor driver and power and you’ll be ready to drive!
Menge:

This is the Multi-Chassis Basic 4WD Kit, an easy to assemble and use robot chassis platform. The Multi-Chassis kit provides you with everything you need to give your robot a fast four wheel drive platform with plenty of room for expansion to add various sensors and controllers. All you need to do is supply is a basic motor driver and power and you’ll be ready to drive!

This Multi-Chassis Basic 4WD Kit includes four 48:1 DC gearboxes that independently drive each of the 65mm low-profile wheels. Each side of the 2.5mm thick aluminum frame comes cut with plenty of attachment points to add a multitude of different robot controllers, drivers, and sensors.

This is the perfect base for your next robot project. Plenty of pre-drilled holes allow you to attach any and all extras you need. Sensers, microcontrollers and more! Add a ultrasonic sensor or IR sensor to give your robot eyes. Light weight and ready to roll, the gearbox runs smooth under pressure.

Note: A building instruction booklet with a complete list of items included is inside this kit and in the documents section below. This comes as a kit but includes all the hardware and tools necessary for assembly.

Includes:

  • 1x Aluminum Frame
  • 4x 65 mm Diameter 48:1 DC Gearbox
  • 4x Low-Profile Wheel
  • 4x M3 25mm Standoff
  • 6x M3 8mm Screw
  • 4x M2.5 25mm Screw
  • 4x 2.5 20mm Screw
  • 8x M3 8mm Screw
  • 8x M2.5 Nut
  • 2x M3 Nut
  • 1x 5 AA Battery Holder
  • 1x Spanner
  • 1x Screw Driver

Gearbox Specification:

  • Suggested Voltage: 3V DC
  • No Load Spedd: 65 ± 10rpm
  • No Load Current: 125mA (170mA MAX)
  • Allowable max. Torque: 800gf.cm min

Features:

  • Completed Kit Size - 165L x 157W x 65H mm
  • Wheel Diameter - 65 mm

Documents:


mpn: DG012BV